"Bill To: ship Tod 6
PORTACERC S.A. DE C.V. FORTA
:lx;v:; gamns SALINAS DE GORTAR 14701 X' A DR
APODACA NL 78045 -
£5600 MX

. SIZE ‘
SPERCIPICATICNS 10 X 18.3 /c

ASTM A6-09, A36-08, AS572-07, A992-06a i

HEAT NO: 11901520 N
i ¢ wn P § s @ m
.07 .85 .006 .020 .23 .39 .08

Yicld Strength Tensile Stre}
KSI MPa kST MPa

57.9  399.2 : 7L.9 495.7
58.4 402.7 72.3 498.5

t

been applied to each affected bar.

]

all manufacturing prodesses of this pr
CMTR complies with EN 10204 3.1

material manufacturer or its sub-contr.
sp.citicat_'.iona and- applicable purchase

CTETARTL

Order Date:10/05/2010
PO No:4500071822
. Mill Order No:3793099

Load No:1333872
us Manifesf No:2032819
[} -

GRADE :
250 X A36/AS7250

CHEMICAL ANALYSIS
Sn v

Cr Mo

.08 .023 013 .00l

LRNGTH

A

.003  .018 .26 ;

FHYSICAL, PROPRRTIRS
Specimen Arsa Rlongation
8q In Sq ¢m % Gage Length
0.330 2.13 24.0 81In 200
6.336 2.17 23.6 81In 200
Remarks

ger

9 X

*I hereby certify that the contents of lthis report are corxect and accurate.
ors; when applicable, are in ©

- depignated requirements."
Date:Qct. 11, 2010

signed:

-Portions of this heat were i.ncorrect:ly stenclled-as 22484240. Die Stamped with the corre

¢duct, including electric arc MELTING and contimuous C2

otary -

All tests and d

GERDAU AMRRISTEEL
Midlothian Mill

AMIRISTERL 300 Ward Road
. Midlothian, TX 76065
{972)775-8241

PRODUCT
CHRARNMELS

Bend Test

Dia. Result

c‘: beat number have

N

Data:
Page:

iperationa perforaed by this
ompliance with ths reduirementé of the material

1 o0f

}S'HN"G‘; gccurred in the U.S.A.
.j‘_-\ .
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